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Definition deprescribing

Deprescribing is the process of tapering or stopping drugs, aimed at 
minimizing polypharmacy and improving patient outcomes

Palliative care = multidisciplinary care
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Palliative team – role of the pharmacist
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• NL: since 2012

• Query after 196 patients – 0 patients without medicines!

• 60% pharmaceutical intervention:

– Starting a drug for symptom relief/complaints

– Stopping a drug that is no longer useful

– Optimizing sedation regimens (benzodiazepine-tolerant, addiction issues)

– Wound/ulcer treatments

– Reimbursement issues

Crul M, Oosterhof P. International Journal of Pharmacy Practice Volume 28, Issue 1, 1 Feb 2020, 92-96

Symptoms in the palliative phase

6Kavalieratos D, et al. Journal of palliative medicine. 17. 10.1089/jpm.2013.0526. 

https://www.scopus.com/sourceid/22456?origin=recordpage
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• Retrospective cohort research

• 151.201 patient >65 year who died of cancer in Sweden 2007-2013

• Drug use rises in the last year of life from average 7 to 10 drugs per patient

• Costs of prophylactic drugs in the last year of life around 10% of total drug 

costs (ca $220) 

Morin L et al. Cancer; 125: 2309-2317
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• 50.9% of patients had 1 or more PIMs

• 28% discontinuation/change upon 

pharmacists intervention

• 56% of patients had 1 or more PIMs

• Most common PIMs: antihypertensive 

drugs, PPIs, statins

Takahashi M et al. Annals Pall Med 2021; 10: 11301-11307 Merendonk L et al. EJHP 2022; doi: 10.1136/ejhpharm-2021-
003143.

PIM = potentially inappropriate medication
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• Meta analysis including 13 trials

• Not specific for palliative setting

• Patients >60 years with ≥ 1 PIM: 1.6 fold chance of death

Muhlack et al. J Am Med Dir Assoc 2017; 18: 211-220

Effect of PIMs
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Case -1-
Mr R, 66 years, 1.68 m, 45 kg

History

• 2019 T2N0 tongue base carcinoma RTx with curative intent until 7-2019; suspected relaps

spring 2020 post-radiation effects

• Hypertension

• Diabetes mellitus type 2, not insulin dependent

• Diabetic retinopathy

• Since 2015 3x per week haemodialysis (complete anuria) result of acute tubular 

necrosis from Salmonella-enteritis

Consult question to palliative multidisciplinary team

Chronic haemodialysis patient with deteriorating performance status due to very poor 

nutritional state. Lack of energy, very poor QOL, wants to stop dialysis. Prognosis 6-12 

months with dialysis. Possible interventions to increase energy/appetite/independence?
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Case -2-
• Physical: Fatigued, tired man. Complaints of fatigue alternating, good days manage to cook, to 

clean. Changing intake, is quickly full, food is becoming more and more difficult, but satisfied 

with dietary advice. The slow decline and less self-sufficiency is physically the biggest problem.

• Psychological: Realistic. Knows that stopping dialysis will mean a rapid decline, says not to be 

afraid of this.

• Social: Lives alone, twice a day home care to help with medication intake, does the general 

daily care himself. A lot of (telephone) contact with mother, she still lives independently, turns 

92 at the end of the month. Also good contact with siblings, experiences a lot of support from 

them. No contact with a general practitioner, says he had little need for this.

• Spiritual: Roman Catholic, now no need for spiritual caregiver, knows that one can come by on 

dialysis, should he need it.
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Case -3-
Current medication

- amLODIPine 10 mg TABLET, 10 mg, oraal, 1dd

- buprenorfine (BUPRENORFINE) 20 mcg/uur pleister, 1 pleister, transdermaal, 1x per 3 dagen

- carbomeer (VIDISIC) 2 mg/g ooggel, 1 druppel, Beide ogen, 1dd AN

- epoetine beta injv wsp 10000ie=0,6ml (16.667ie/ml) neorecormon, 10.000 E, parenteraal, 1x per week maandag

- HYALURONZUUR/CARBOMEER (HYLAN) 0,15/0,15 mg/ml OOGDRUPPELS, 1 druppel, oculair, 6dd ZN

- ibuprofen 400 mg tablet, 400 mg, oraal, 3dd ZN

- IRON(III)OXIDEHYDROXIDESACCHAROSEZETMEELCOMPLEX (VELPHORO) 500 mg KAUWTABLET, 500 mg, oraal, 1dd

- lidocaïne/prilocaïne 25/25 mg/g crème, 100 g, cutaan, 3x per week

- LORAzepam 1 mg tablet, 1 mg, oraal, 1dd AN

- multivitamin voor dialyse (MULTIVITAMINE) capsule, 1 capsule, oraal, 1dd

- oxaZEPAM 10 mg tablet, 10 mg, oraal, 1dd ZN AN

- pantoprazol 40 mg tablet MSR, 40 mg, oraal, 1dd

- paracetamol 500 mg tablet, 1.000 mg, oraal, 3dd

- thiaMINE 25 mg tablet, 50 mg, oraal, 2dd bij de maaltijd
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Case -4-

• What would you suggest?

– Start megestrol

– Start dexamethasone

– Start methylphenidate

– Repeat dietetician consult

14
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Case -5-
MDT advice:

• Start methylphenidate 2 dd 5 mg

• Buddy from hospice for home consults

• Start ergotherapy/physiotherapy 

One week later

• Methylphenidate had no effect (not even after dose increase to 3 dd 10 mg)

• Physio/ergo: hasn’t had the energy to start that yet

• Now try Dexamethasone 1 dd 4 mg  (effect should be noticeable after max 5 days)

• Has decided to postpone stopping dialysis, but says he does not want to make it to his next birthday, 

which is in 7 months time

• If stop dialysis – admission into hospice possible? Acquaintance and tours of hospices planned

• Can we decrease pill burden?

– Prognosis when continuing dialysis: >6 months

– Prognosis when stopping dialysis: 2-3 weeks

15

Case-7-
Current medication

- amLODIPine 10 mg TABLET, 10 mg, oraal, 1dd

- buprenorfine (BUPRENORFINE) 20 mcg/uur pleister, 1 pleister, transdermaal, 1x per 3 dagen

- carbomeer (VIDISIC) 2 mg/g ooggel, 1 druppel, Beide ogen, 1dd AN

- epoetine beta injv wsp 10000ie=0,6ml (16.667ie/ml) neorecormon, 10.000 E, parenteraal, 1x per week maandag

- HYALURONZUUR/CARBOMEER (HYLAN) 0,15/0,15 mg/ml OOGDRUPPELS, 1 druppel, oculair, 6dd ZN

- ibuprofen 400 mg tablet, 400 mg, oraal, 3dd ZN

- IJZER(III)OXIDEHYDROXIDESACCHAROSEZETMEELCOMPLEX (VELPHORO) 500 mg KAUWTABLET, 500 mg, oraal, 1dd

- lidocaïne/prilocaïne 25/25 mg/g crème, 100 g, cutaan, 3x per week

- LORAzepam 1 mg tablet, 1 mg, oraal, 1dd AN

- multivitamine voor dialyse (MULTIVITAMINE) capsule, 1 capsule, oraal, 1dd

- oxaZEPAM 10 mg tablet, 10 mg, oraal, 1dd ZN AN

- pantoprazol 40 mg tablet MSR, 40 mg, oraal, 1dd

- paracetamol 500 mg tablet, 1.000 mg, oraal, 3dd

- thiaMINE 25 mg tablet, 50 mg, oraal, 2dd bij de maaltijd
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Deprescribing in practice
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• Option 1: Holmes et al (Arch Intern Med 2006; 166: 605-609)

• Remaining life expectancy versus time to benefit

• Benefit versus risk

Deprescribing in practice
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Option 2 = Simple Rules of thumb

1. Reconsider primary prophylaxis at life expectancy <1 

year

2. Reconsider secondary prophylaxis at life expectancy < 6 

months

3. Medicines with potential side effects that lower QOL 

(e.g.: anticholinergic medicines in patients at high risk of 

delirium): risk-benefit assessment

Anti-thrombotics = exception
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Deprescribing example: statins

• The only prospective randomised clinical trial into deprescribing with hard 

outcome measures

• Patients with a life expectancy of 1 month to 1 year who have been taking a 

statin for at least 3 months

• Randomised into stopping versus continuing the statin

• Outcomes: death and QOL

• 381 patients

• No statistically significant difference in death rate after 60 days

• QOL stopping > continuing (7,11 versus 6,85 mcGill score) 

Kutner JS. et al. JAMA Intern Med 2015 May;175(5):691-700. 
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Deprescribing  antihypertensive drugs

• Depending on indication?

• Mild hypertension

• Heart failure

• Rhythm disorders 

– Symptomatic versus Asymptomatic

• Depending on side effects?

– Fatigue in beta-blockers 

– Hydration status in diuretics



22-7-2022

11

21

Deprescribing    glucose lowering drugs

Deprescribing and antithrombotics

Lyman et al. The Oncologist, 2013
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Deprescribing and antithrombotics

Lyman et al. The Oncologist, 2013

Khorana score

• ≥ 2 means >9.6% probability of VTE within the first 6 months of chemotherapy

• Mobility not included….
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Deprescribing and antithrombotics
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• Until some years ago: cumarines/LMWH

• Now also DOACs

– No regular blood monitoring of INR

• Risk of DVT versus bleeding should be made for each patient

• Take risk factors such as artificial valves, MI < 3month into 

account

Rule of thumb

If no recent DVT/PE/MI: stopping is possible with life 

expectancy <3 months

Huisman BAA, Semin Thromb Hemost. 2021; 47: 735-744
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• Beers criteria do not always work in palliative patients

• Anticoagulation is a fine balance

• Life expectancy sometimes difficult to estimate (end 

stage COPD)

• Approach to patients in the processing phase or using 

an avoidance coping strategy

Deprescribing – caveats
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Deprescribing - tools
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• http://deprescribing.org

• http://medstopper.com

• http://rxisk.org

• https://www.primaryhealthtas.com.au/resources/dep

rescribing

• https://bpac.org.nz/BPJ/2010/April/stopguide.aspx

• Oncpal: Lindsay et al, J Support Care Cancer 2015; 23: 

71-78 

Titel |  00-00-2018 28

https://bpac.org.nz/BPJ/2010/April/stopguide.aspx
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Deprescribing        in oncology
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The future?
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- Palliative care should be multidisciplinary care with involvement of 

pharmacists

- Symptoms and complaints are often multifactorial and require a 

combined approach

- Deprescribing deserves attention

- Make time for the palliative patient

Take home messages


